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CUSTOMER NAME:   

ADDRESS:   

 
Sample Name : FLOOR CARPET SOFT 

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, 
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample 
information provided by client. 

*********** 
Date of Receipt : 2025-06-26 

Testing Period : 2025-06-26 ~ 2025-06-27 

Test result(s) : For further details, please refer to the following page(s) 
(Unless otherwise stated the results shown in this test report refer only 
to the sample(s) tested) 

Signed for 
SGS-CSTC Standards Technical 
Services Co.,Ltd. Xiamen Branch. 

 

 
Bryan Hong 

Authorized signatory 
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Summary of Results: 
 

No. Test Item Test Method Result 

1 Anti-Slip Property DIN 51130:2014-02 
Critical angle of inclination: 11.8° 

Classification: R10 

 
Original Sample Photo: 
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Test Item: Anti-Slip Property 

Sample Description: See photo 

Test Method: DIN 51130:2014-02 Testing of floor coverings - Determination of the anti-slip property - 

Workrooms and fields of activities with slip danger, walking method - Ramp test 

Test Condition: 

Specimen: 1000mm×500mm, 1pc, see photo 

Test surface: see photo 

Test direction: see photo 

Test Result: 

Test Item Test Result Classification 

Anti-Slip Property Critical angle of inclination: 11.8° R10 

Classification of anti-slip property (oil-wet ramp test): 
 

Classification Angle (degrees) 

R9 6°≤X≤10° 

R10 10°<X≤19° 

R11 19°<X≤27° 

R12 27°<X≤35° 

R13 >35° 

********End of report******** 


